
NON-BENEFICIAL 
SURFACE WATER DISCHARGE 

ELIMINATION PLAN

OCTOBER 2021

SOUTH CENTRAL 
REGIONAL WATER

RECLAMATION FACILITY



This page intentionally left blank



Cover Sheet for Plan Submittal 

Facility Name ________________________________________________________________________ 

Facility ID ___________________________________________________________________________ 

Contact Person Name, Title, Phone, Email _________________________________________________ 

____________________________________________________________________________________ 

If the requirement for a plan does not apply to the facility, please mark which exemption applies 

(attach documentation demonstrating that the facility meets the exemption) 
[...]
3.6 Facility Effluent Quality . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3-41

3.6.1 CBOD5 Treatment (Removal) Efficiency . . . . . . . . . . . . . . . . . . . . . . . . . 3-41
3.6.2 TSS Treatment (Removal) Efficiency . . . . . . . . . . . . . . . . . . . . . . . . . . . 3-44
3.6.3 TN Treatment (Removal) Efficiency . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3-45
3.6.4 TP Treatment (Removal) Efficiency . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3-47

 September 26, 2021



South Central Regional WRF:   Non-Beneficial Surface Water Discharge Elimination Plan iv

TABLE OF CONTENTS

4. Non-Beneficial Surface Water Discharge Elimination Plan. . . . . . . . . . . . . . . . . . . . . 4-1

4.1 The South Central Regional WRF Discharge Elimination Plan . . . . . . . . . . . . . . . 4-1
4.2 Capacity and Efficiency of the South Central Regional WRF . . . . . . . . . . . . . . . . 4-3
4.3 Ability of the South Central Regional WRF to Meet

“Current” and “Future” Nutrient Limits . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4-4

Appendices

A South Beaches WWTF:  “Existing” FDEP Operations Permit

 September 26, 2021



South Central Regional WRF:   Non-Beneficial Surface Water Discharge Elimination Plan v

TABLE OF CONTENTS

List of Tables

Table 3.2-1 South Central Regional WRF Design and Current Wastewater Flows . . . . . . 3-8
Table 3.2-2 South Central Regional WRF - Influent and Effluent Design Criteria . . . . . . . 3-8
Table 3.4-1 South Central Regional WRF - Historical Wastewater Flows . . . . . . . . . . . . 3-24
Table 3.5-1 South Central Regional WRF - Effluent Disposal . . . . . . . . . . . . . . . . . . . . . 3-32
Table 3.6-1 South Central Regional WRF - Reclaimed Water Quality (2016 - 2020) . . . . 3-42

List of Figures

Figure 3.1-1 South Central Regional Wastewater Management System Service Area . . . . 3-2
Figure 3.2-1 South Central Regional WRF  -  Aerial View. . . . . . . . . . . . . . . . . . . . . . . . . . 3-4
Figure 3.2-2 South Central Regional WRF:  Schematic Flow Diagram . . . . . . . . . . . . . . . . 3-5
Figure 3.2-3 South Central Regional WRF:  Facility Site Plan. . . . . . . . . . . . . . . . . . . . . . . 3-6
Figure 3.2-4 South Central Regional Reclaimed Water Service Area . . . . . . . . . . . . . . . . . 3-7
Figure 3.3-1 South Central Regional Reclaimed Water Service Area - Major Users . . . . . 3-22
Figure 3.4-1 South Central Regional WRF:  Historical Wastewater Flows (ADF) . . . . . . . 3-27
Figure 3.4-2 South Central Regional WRF:  Historical Wastewater Flows (3-Month ADF) 3-28
Figure 3.4-3 South Central Regional WRF:  Historical Wastewater Flows (AADF) . . . . . . 3-29
Figure 3.4-4 South Central Regional WRF: Annual Variations in Flow . . . . . . . . . . . . . . . 3-30
Figure 3.5-1 South Central Regional WRF: Public Access Reuse System (R-001) -

Historical Effluent Monthly ADF. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3-35
Figure 3.5-2 South Central Regional WRF: Public Access Reuse System (R-001) -

Historical Effluent 12-Month Rolling AADF . . . . . . . . . . . . . . . . . . . . . . . 3-36
Figure 3.5-3 South Central Regional WRF: Reclaimed Water Flow to the

Wetlands (R-002) - Historical Effluent Monthly ADF . . . . . . . . . . . . . . . . 3-37
Figure 3.5-4 South Central Regional WRF: Reclaimed Water Flow to the

Wetlands (R-002) - Historical Effluent 12-Month Rolling AADF. . . . . . . . 3-38
Figure 3.5-5 South Central Regional WRF: Surface Water Discharge (D-001)

To The 4-Mile Canal - Historical Effluent Monthly ADF . . . . . . . . . . . . . . 3-39
Figure 3.5-6 South Central Regional WRF: Surface Water Discharge (D-001)

To The 4-Mile Canal - Historical Effluent 12-Month Rolling AADF. . . . . . 3-40

 September 26, 2021



South Central Regional WRF:   Non-Beneficial Surface Water Discharge Elimination Plan vi

TABLE OF CONTENTS

List of Abbreviations

AADF Annual Average Daily Flow
AC Acres
ASP Activated Sludge Process
AWET Acute Whole Effluent Toxicity
ADF Average Daily Flow
BCUD Brevard County Utilities Department
BFP Belt Filter Press
BMP Best Management Practices
BNR Biological Nutrient Removal
BOD Biochemical Oxygen Demand
CAR Capacity Analysis Report
CBOD5 Carbonaceous Biochemical Oxygen Demand - 5-Day
CCC Chlorine Contact Chamber
CFR Code of Federal Regulations
CIP Capital Improvements Plan
COD Chemical Oxygen Demand
DIW Deep Injection Well
DMR Discharge Monitoring Report
DO Dissolved Oxygen
EPA Environmental Protection Agency
FAC Florida Administrative Code
FDEP Florida Department of Environmental Protection
F/M Food-to-Microorganism Ratio
FSS Fixed Suspended Solids
GPCD Gallons per Capita-Day
HDT Hydraulic Detention Time
HP Horsepower
hr Hour
HRT Hydraulic Retention Time
IR Internal Recycle
lb Pounds
lb/day Pounds per day
MCRT Mean Cell Residence Time
MDF Maximum Daily Flow
mg Milligram
mg/L Milligrams per Liter
MG Million Gallons
MGD Million Gallons per Day

 September 26, 2021



South Central Regional WRF:   Non-Beneficial Surface Water Discharge Elimination Plan vii

TABLE OF CONTENTS

List of Abbreviations

Min Minutes
MLSS Mixed Liquor Suspended Solids
MLVSS Mixed Liquor Volatile Suspended Solids
MOP Monitoring and Operating Protocol
NaOCl Sodium Hypochlorite
NH3-N Ammonia-Nitrogen
O&M Operations and Maintenance
ORP Oxidation Reduction Potential 
PAR Public Access Reuse
PD Positive Displacement
PHF Peak Hourly Flow
PVC Polyvinyl Chloride
RAS Return Activated Sludge
RCP Reinforced Concrete Pipe
RPM Revolutions per Minute
SCADA Supervisory Control and Data Acquisition
SCRWRF South Central Regional Water Reclamation Facility
SLR Solids Loading Rate
SNdN Simultaneous Nitrification-Denitrification
SOR Surface Overflow Rate
SRF State Revolving Fund
SRT Solids Retention Time
SU Standard Unit
TDH Total Dynamic Head
TKN Total Kjeldahl Nitrogen (Organic-N + NH3-N)
TMDL Total Maximum Daily Load
TN Total Nitrogen
TP Total Phosphorus
TRC Total Residual Chlorine
TS Total Solids
TSS Total Suspended Solids
VFD Variable Frequency Drive
VS Volatile Solids
VSS Volatile Suspended Solids
WAS Waste Activated Sludge
WLR Weir Loading Rate
WOR Weir Overflow Rate
WRF Water Reclamation Facility

 September 26, 2021



This page intentionally left blank



South Central Regional WRF:   Non-Beneficial Surface Water Discharge Elimination Plan 1-1

South Central Regional WRF Wastewater
Management System Service Area

SECTION  1

EXECUTIVE  SUMMARY

1.1 INTRODUCTION

The promotion of water conservation and reuse of reclaimed water are State
goals/objectives and are considered to be in the public interest.  The State also finds that
the reuse of reclaimed water is a critical component of meeting the State’s existing and
future water supply needs while sustaining natural systems. To enhance the quality of
surface waters throughout the Florida, the State is looking to reduce/eliminate non-
beneficial surface water discharges by wastewater treatment facility’s through a new law
and modifications to Section 403.064, “Reuse of Reclaimed Water”, of the Florida Statutes.
The new law requires utilities with wastewater treatment plants that discharge to surface
waters to submit a Non-beneficial Surface Water Discharge Elimination Plan to the FDEP
to review by November 1, 2021 with full implementation of any proposed improvements
completed by January 1, 2032.

Brevard County owns and operates the South
Central Regional WRF (SCRWRF) to process all
of the wastewater generated within its permitted
service area.  The treatment facility serves the
residential, commercial, agricultural and rural
areas in this portion of Brevard County.  The
County has invested million of dollars into this
facility and all of its ancillary components over the
last twenty (20) years as well as reclaimed water
distribution/transmission and effluent disposal
infrastructure.

 The current regulatory environment, including the
State’s attempt to eliminate non-beneficial surface
water discharges, requires Brevard County to
evaluate the SCRWRF’s surface water discharge
and its potential impacts to surrounding surface
waters in accordance with the requirements of 
Section 403.064, “Reuse of Reclaimed Water”, of
the Florida Statutes.

Executive Summary     September 26, 2021



South Central Regional WRF:   Non-Beneficial Surface Water Discharge Elimination Plan 1-2

This Non-Beneficial Surface Water Discharge Elimination Plan for the South Central
Regional WRF includes the evaluation of the current FDEP-permitted surface water
discharge from the South Central Regional WRF to the 4-Mile Canal and thence the St.
Johns River, the amount of effluent discharged to the surface water system, the amount of
reclaimed water utilized throughout the service area, the reclaimed water quality generated
by the treatment facility and the capability of the facility to meet Advanced Wastewater
Treatment (AWT) Standards on a consistent basis to ensure protection of the environment. 
This Surface Water Discharge Elimination Plan is comprised of the following Sections:

# Section 2: Regulatory Framework for Non-Beneficial Surface Water Discharge
Elimination

# Section 3: Existing Facility Conditions

# Section 4: Non-Beneficial Surface Water Discharge Elimination Plan

1.2 REGULATORY FRAMEWORK FOR NON-BENEFICIAL SURFACE WATER
DISCHARGE ELIMINATION

The State of Florida Legislature developed and passed House Bill 263 and Senate Bill 64,
and the Governor signed the legislation into law on June 29, 2021, requiring domestic
wastewater utilities to submit a Plan to the FDEP for eliminating non-beneficial surface
water discharges (e.g., treated effluent, reclaimed water or reuse water).

The new law creates a timeline and Plan to eliminate non-beneficial surface water
discharge by January 1, 2032, subject to the requirements of the law.  It contains a series
of conditions authorizing discharges that are being beneficially used or otherwise regulated,
and for specified hardships.  The law requires domestic wastewater utilities that dispose of
effluent, reclaimed water, or reuse water by surface water discharge to submit a Plan to
eliminate non-beneficial surface water discharge to the Florida Department of
Environmental Protection (FDEP) by November 1, 2021 and fully implemented at the
treatment facility by January 1, 2032.

1.3 EXISTING FACILITY CONDITIONS

The South Central Regional WRF is classified as a 12.0 MGD AADF Advanced Wastewater
Treatment plus Filtration Facility (Category I, Class A), utilizing two (2) parallel BNR
wastewater treatment plants to treat the incoming raw wastewater from the service area
and is currently operating under FDEP Permit No. FL0102679.  The unit operations and
processes currently employed are as follows:

Executive Summary     September 26, 2021



South Central Regional WRF:   Non-Beneficial Surface Water Discharge Elimination Plan 1-3

Treatment Elements Description

Primary Treatment

Two (2) automatic, continuous, self-cleaning, mechanical barscreens (3 mm) each with a
screenings compacting/dewatering screw system; two (2) centrifugal grit separators, each
with washing units and dewatering screws; two (2) automatic, continuous, self-cleaning drum
screens (1 mm) each with washing units and dewatering screws; and an odor control system.

Secondary Treatment

Carrousel BNR Treatment System (Trains No. 1 and 2)
Biological oxidation of the organic wastes utilizing an external anaerobic basin followed by
a dual-train Carrousel Oxidation Ditch system consisting of primary anoxic, aerobic,
secondary anoxic and reaeration basins. A flow splitter box directs the MLSS to four
secondary clarifiers that are utilized for sedimentation of solids.  A dedicated RAS/WAS
pumping station is provided for each set of clarifiers (No. 1 and No. 2; No. 3 and No. 4).

IFAS BNR Treatment System (Trains No. 3 and 4)
Biological oxidation of the organic wastes utilizing dual-train IFAS BNR Treatment System
(5-Stage).  Each treatment train includes anaerobic, primary anoxic, aerobic, secondary
anoxic and reaeration basins and has an Internal Mixed Liquor Recycle (IMLR) pumping
system.  The MLSS from the IFAS treatment trains are directed to two (2) 90-foot diameter
secondary clarifiers for sedimentation of solids.  A dedicated RAS/WAS pumping station is
provided for the secondary clarifiers (No. 5 and No. 6).

Tertiary Treatment
Tertiary filtration via automatically operating, disc filtration units installed as follows:

# Carrousel BNR Trains 1 and 2 - four (4) disc filtration units rated at 1.5 MGD each.
# IFAS BNR Trains 3 and 4 - three (3) disc filtration units rated at 2.0 MGD each.

Disinfection

High-level disinfection is accomplished through the use of bulk liquid NaOCl (chemical feed
and storage systems) and a system of chlorine contact chambers as follows:

# Carrousel BNR Trains 1 and 2 - Dual compartment Chlorine Contact Chamber.
# IFAS BNR Trains 3 and 4 - Dual compartment Chlorine Contact Chamber.

Sludge Treatment
Sludge treatment consisting of two (2) sludge holding tanks with submersible hyperboloid
mixers and aeration devices, PD blowers, a sludge pumping system, a dewatering system
(belt filter presses) and a system of dewatered sludge conveyors.

A high-quality reclaimed water is produced at the facility and is used throughout the South
Central Regional WRF Service area in accordance with the following disposal systems:

Disposal
System

FDEP
Designation

AADF
Capacity
(MGD)

Disposal System Description

Land
Application

(Reuse)

R-001 8.20
An existing slow-rate Public Access Reuse (PAR) system consisting
of on-site irrigation at the SCRWRF and within the approved Reuse
System Service Area.

R-002 2.50

An existing slow-rate Restricted Public Access system consisting of
the 200+ acre Ritch Grissom Memorial Wetlands (163+ total wetted
acres)  with four (4) wetland cells and an interior lake.  The detention
time through this created wetland system is approximately 53 days,
and is located at latitude 28°13' 47" N, longitude 80°46' 18" W.

Surface
Water

Discharge
D-001 0.99

An existing discharge to 4-Mile Canal, Class III Fresh Waters,
(WBID# 2893N) which is approximately 128 feet in length and
discharges at a depth of approximately 0 feet.  The outfall pipe is a
60” diameter concrete culvert that discharges to the 4-Mile Canal then
to the St. Johns River. The point of discharge is located at latitude
28°13' 48" N, longitude 80°46' 14" W.

Executive Summary     September 26, 2021



South Central Regional WRF:   Non-Beneficial Surface Water Discharge Elimination Plan 1-4

Surface water discharges from the Wetlands lake to the 4-Mile Canal and thence the St.
Johns River (D-001) occur due to intense rainfall events associated with tropical systems
(Hurricane Matthew, Hurricane Irma, etc.) and severe localized thunderstorms within the
South Central Regional WRF Wastewater Management System Service Area.

The South Central Regional WRF is highly efficient in treating the raw wastewater from the
service area and is in compliance with all FDEP Operations Permit requirements/limitations.

1.4 NON-BENEFICIAL SURFACE WATER DISCHARGE ELIMINATION PLAN

The detailed evaluation of monthly operating data indicates that  the South Central Regional
WRF has reused approximately 96.6% of the facility’s annual average effluent flow over the
past five-calendar year period (2016 - 2020).  The remaining 3.4% of the effluent flow, over
this same period, were surface water discharges from the Ritch Grissom Memorial
Wetlands to the 4-Mile Canal.  The surface water discharges were due to intense rainfall
events associated with Hurricane Matthew, Hurricane Irma and severe localized
thunderstorms within the SCRWRF service area. 

Therefore, in accordance with the requirements of the 403.064(17)(a)(3)(d), Florida
Statutes, the Surface Water Discharge Elimination Plan for the South Central
Regional WRF does not provide for a complete elimination of the FDEP-permitted
surface water discharge to the 4-Mile Canal and thence to the St. Johns River. 
[...]
anoxic, aerobic, deoxygenation, secondary anoxic and reaeration basins) with chemical
feed facilities, secondary clarification, tertiary filtration, high-level disinfection, pumping
systems and reclaimed water storage.

A "high-quality" reclaimed water is produced at the facility that is low in TN and TP.  The
"current" permitted treatment capacity of the facility is 12.00 MGD AADF and the SCRWRF
is operating under FDEP Operations Permit No. FL0102679 (a copy is provided in Appendix
A). Biosolids are partially digested, dewatered, and then transported to a Class I landfill for
final disposal.

Regulatory Framework for Non-Beneficial SWDE     September 26, 2021



South Central Regional WRF:   Non-Beneficial Surface Water Discharge Elimination Plan 2-5

Reuse/effluent disposal is achieved by a combination of the following FDEP permitted
disposal systems:

Disposal
System

FDEP
Designation

AADF
Capacity
(MGD)

Disposal System Description

Land
Application

(Reuse)

R-001 8.20
An existing slow-rate Public Access Reuse (PAR) system consisting
of on-site irrigation at the SCRWRF and within the approved Reuse
System Service Area.

R-002 2.50

An existing slow-rate Restricted Public Access system consisting of
the 200+ acre Ritch Grissom Memorial Wetlands (163+ total wetted
acres)  with four (4) wetland cells and an interior lake.  The detention
time through this created wetland system is approximately 53 days,
and is located at latitude 28°13' 47" N, longitude 80°46' 18" W.

Surface
Water

Discharge
D-001 0.99

An existing discharge to 4-Mile Canal, Class III Fresh Waters,
(WBID# 2893N) which is approximately 128 feet in length and
discharges at a depth of approximately 0 feet.  The outfall pipe is a
60” diameter concrete culvert that discharges to the 4-Mile Canal then
to the St. Johns River. The point of discharge is located at latitude
28°13' 48" N, longitude 80°46' 14" W.

Surface water discharges from the Wetlands lake to the 4-Mile Canal and thence the St.
Johns River (D-001) occur due to intense rainfall events associated with tropical systems
(Hurricane Matthew, Hurricane Irma, etc.) and severe localized thunderstorms within the
South Central Regional WRF Wastewater Management System Service Area.

Regulatory Framework for Non-Beneficial SWDE     September 26, 2021



This page intentionally left blank



South Central Regional WRF:   Non-Beneficial Surface Water Discharge Elimination Plan 3-1

SECTION 3

EXISTING  FACILITY  CONDITIONS

3.1 WASTEWATER MANAGEMENT SYSTEM SERVICE AREA

The South Central Regional Wastewater Management System Service Area includes land
within unincorporated portions of Brevard County as presented in Figure 3.1-1.  The
southern portion of the service area is generally bordered by Green Road on the north, Post
Road on the south, I-95 on the east, and Pineda Boulevard on the west. The northern
portion of the service area is generally bordered by Coconut Avenue on the north,
Pluckebaum Road on the south, I-95 on the east, and Adamson Road on the west.  

The South Central Regional Wastewater Management System serves the County’s
residential, commercial, agricultural, and rural areas.  Population and corresponding raw
wastewater flow projections are based on this service area.  The raw wastewater is
collected and conveyed via gravity sewers, lift stations and forcemains to the South Central
Regional Water Reclamation Facility (SCRWRF) located at 10001 North Wickham Road,
Melbourne, FL  32940, for advanced treatment and water reclamation.

Development is suburban in nature, dominated by single-family residential subdivisions and
commercial development typically associated with residential development.  Natural barriers
and land development barriers regulated by the federal government confine the South
Central Regional Wastewater Management System Service Area. 

3.2 SOUTH CENTRAL REGIONAL WATER RECLAMATION FACILITY  (SCRWRF)

The South Central Regional WRF is classified as an Advanced Wastewater Treatment plus
Filtration Facility (Category I, Class A), utilizing two (2) parallel BNR wastewater treatment
plants to treat the incoming raw wastewater from the service area and meets all Class I
Reliability criteria.  The two (2) parallel BNR treatment trains are briefly described below:

# A 6.0 MGD AADF treatment system consisting of an independent anaerobic reactor
and a dual-train, 4-Stage Carrousel BNR Treatment System with primary anoxic,
aerobic, secondary anoxic and reaeration basins.  The Carrousel BNR Treatment
System utilizes mechanical surface aerators and hyperboloid mixers to provide
oxygenation and mixing of the Mixed Liquor Suspended Solids (MLSS).

Existing Facility Conditions September 26, 2021



South Central Regional WRF:   Non-Beneficial Surface Water Discharge Elimination Plan 3-2

FIGURE 3.1-1
SOUTH  CENTRAL  REGIONAL

WASTEWATER  MANAGEMENT  SYSTEM  SERVICE  AREA

Existing Facility Conditions September 26, 2021



South Central Regional WRF:   Non-Beneficial Surface Water Discharge Elimination Plan 3-3

# A 6.0 MGD AADF dual-train IFAS BNR Treatment System designed and operated
as a 5-Stage process consisting of anaerobic, primary anoxic, aerobic, secondary
anoxic and reaeration basins.  The IFAS system utilizes turboblowers, medium
bubble diffusers and hyperboloid mixers to provide oxygenation and mixing of the
Mixed Liquor Suspended Solids (MLSS).

The Carrousel BNR treatment trains are currently on-line and processing the incoming raw
wastewater from the Service Area and are generating an effluent meeting all FDEP
requirements.  The IFAS BNR Treatment System trains are currently off-line as the raw
wastewater flows being received at the facility are below the 6.00 MGD capacity of
Carrousel BNR System.   The South Central Regional Wastewater Management System, 
Reclaimed Water System Service Area and the South Central Regional WRF are operating
under FDEP Operations Permit No. FL0102679.  A copy of the current FDEP Operations
Permit is provided in Appendix A.  An aerial view, schematic flow diagram and site plan of
the South Central Regional WRF are presented in Figures 3.2-1 through 3.2-3, respectively.

The reclaimed water produced at the South Central Regional WRF is used throughout the
service area for slow-rate irrigation and land application of public and restricted public
access sites.  An aerial view of the South Central Regional Reclaimed Water Service Area
is presented in Figure 3.2-4.  Effluent flow in excess of the reclaimed water demand can be
discharged to the Ritch Grissom Memorial Wetlands (200± acres; four cells and an interior
lake) or the Reuse/Reject Water Storage Ponds (100 MG capacity).

The unit operations and processes currently employed at the South Central Regional WRF
(2020) are divided into the following elements/categories:

Treatment Elements Description

Primary Treatment

Two (2) automatic, continuous, self-cleaning, mechanical barscreens (3 mm) each with
a screenings compacting/dewatering screw system; two (2) centrifugal grit separators,
each with washing units and dewatering screws; two (2) automatic, continuous, self-
cleaning mechanical drum screens (1 mm) each with washing units and dewatering
screws; and an odor control system.

Secondary Treatment

Carrousel BNR Treatment System (Trains No. 1 and 2)
Biological oxidation of the organic wastes utilizing an external anaerobic basin followed
by a dual-train Carrousel Oxidation Ditch system consisting of primary anoxic, aerobic,
secondary anoxic and reaeration basins. A flow splitter box directs the MLSS to four
secondary clarifiers that are utilized for sedimentation of solids.  A dedicated RAS/WAS
pumping station is provided for each set of clarifiers (No. 1 and No. 2; No. 3 and No. 4).

IFAS BNR Treatment System (Trains No. 3 and 4)
Biological oxidation of the organic wastes utilizing dual-train IFAS BNR Treatment System
(5-Stage).  Each treatment train includes anaerobic, primary anoxic, aerobic, secondary
anoxic and reaeration basins and has an Internal Mixed Liquor Recycle (IMLR) pumping
system.  The MLSS from the IFAS treatment trains are directed to two (2) 90-foot
diameter secondary clarifiers for sedimentation of solids.  A dedicated RAS/WAS
pumping station is provided for the secondary clarifiers (No. 5 and No. 6).

Tertiary Treatment
Tertiary filtration via automatically operating, disc filtration units installed as follows:
# Carrousel BNR Trains 1 and 2 - four (4) disc filtration units rated at 1.5 MGD each.
# IFAS BNR Trains 3 and 4 - three (3) disc filtration units rated at 2.0 MGD each.

Existing Facility Conditions September 26, 2021



South Central Regional WRF:   Non-Beneficial Surface Water Discharge Elimination Plan 3-4

FIGURE  3.2-1 SOUTH  CENTRAL  REGIONAL  WRF   -   AERIAL  VIEW

Existing Facility Conditions September 26, 2021



South Central Regional WRF:   Non-Beneficial Surface Water Discharge Elimination Plan 3-5

FIGURE  3.2-2 SOUTH  CENTRAL  REGIONAL  WRF:    SCHEMATIC  FLOW  DIAGRAM

September 26, 2021Existing Facility Conditions



South Central Regional WRF:   Non-Beneficial Surface Water Discharge Elimination Plan 3-6

FIGURE  3.2-3 SOUTH  CENTRAL  REGIONAL  WRF:    FACILITY   SITE   PLAN

September 26, 2021Existing Facility Conditions



South Central Regional WRF:   Non-Beneficial Surface Water Discharge Elimination Plan 3-7

FIGURE  3.2-4
SOUTH  CENTRAL  REGIONAL

RECLAIMED  WATER  SERVICE  AREA

Existing Facility Conditions September 26, 2021



South Central Regional WRF:   Non-Beneficial Surface Water Discharge Elimination Plan 3-8

Treatment Elements Description

Disinfection

High-level disinfection is accomplished through the use of bulk liquid NaOCl (chemical
feed and storage systems) and a system of chlorine contact chambers as follows:
# Carrousel BNR Trains 1 and 2 - Dual compartment Chlorine Contact Chamber.
# IFAS BNR Trains 3 and 4 - Dual compartment Chlorine Contact Chamber.

Sludge Treatment

Sludge treatment consisting of two (2) sludge holding tanks with submersible hyperboloid
mixers and aeration devices, PD blowers, a sludge pumping system, a dewatering
system (belt filter presses) and a system of dewatered sludge conveyors.  Dewatered
sludge is transported to the local Class I solids waste landfill for final disposal.

Design and current wastewater flows at the South Central Regional WRF are as follows:

Table 3.2-1:   South  Central  Regional  WRF  Design  and  Current  Wastewater  Flows

Flow  Condition
Wastewater Flow  Rate (MGD) 

Design* Actual Operation**

  Annual Average Daily Flow  (AADF) 12.00 4.872

Maximum Daily Flow  (MDF) 18.00 7.140

Peak Hourly Flow  (PHF) 24.00

*   Designed for 50% of flow through each treatment system (Carrousel and IFAS)        **   Actual flow conditions from Calendar Year  2020.

Influent and effluent design criteria for the South Central Regional WRF are presented
below. 

Table 3.2-2:   South  Central  Regional  WRF  -  Influent  and  Effluent  Design  Criteria

Parameter Units Influent Tertiary Effluent

CBOD5 mg/L 300* < 5

TSS mg/L 300* < 5**

TKN mg/L 50

NH3-N mg/L 38 < 1

TN mg/L < 3***

TP mg/L 8 # 1****

pH S.U. 6.0  -  8.5 6.0  -  8.5

* Data from Rerating Study and IFAS design **   After Tertiary Filtration      
*** Supplemental carbon may be required.       ****    A coagulant may be required

Existing Facility Conditions September 26, 2021



South Central Regional WRF:   Non-Beneficial Surface Water Discharge Elimination Plan 3-9

Pretreatment Structure

Mechanical Barscreens (3 mm)

Grit Separator Unit (HeadCell)

3.2.1 Primary Treatment System

Raw wastewater flows from the South Central Regional Wastewater Management
System Service Area enter the Pretreatment
Structure, located on the east side of the facility,
through a 36-inch DIP.  The Pretreatment
Structure consists of a dual-level, cast-in-place
concrete structure consisting of the following
unit operations:

# Fine screening (3 mm) - Step Screens

# Grit Removal System - Head® Cell Units

# Fine screening (1 mm) - Drum Screens

Raw wastewater flows entering the Pretreatment Structure are conveyed into dual
channels (3.5 foot width, each).  Each channel
contains an automatic, continuous, self-cleaning
mechanical barscreen (3 mm openings) and can
be isolated using sluice gates.  The screenings
are collected and discharged into
washing/dewatering presses (one per
barscreen) to reduce the organic content,
moisture content and volume of screenings
material.  Screenings are then conveyed to a
discharge chute and deposited into municipal
dumpsters at grade (landfill disposal). 

The two raw wastewater influent channels converge,
following the mechanical barscreens, and the
screened wastewater is conveyed to the Grit
Removal System.  Two (2) centrifugal grit separator
units (Eutek HeadCell®), located in the central
section of the Pretreatment Structure, are used to
remove grit (heavy inorganic mineral matter) from
the screened wastewater stream prior to final fine
screening (drum screens).

Accessory equipment associated with  each grit collector unit includes the following:

# GritCup® grit washing/classification units

# SpiraSnail® grit dewatering units

Existing Facility Conditions September 26, 2021



South Central Regional WRF:   Non-Beneficial Surface Water Discharge Elimination Plan 3-10

Grit Washing/Dewatering Unit

Mech. Drum Screens (1 mm)

Pretreatment Structure
Odor Control System

The Eutek HeadCell® units remove the grit particles
and concentrate them in a sump at the bottom of the
units.  The GritCup® units receive the collected grit
and discharge a concentrated grit slurry into the
SpiraSnail® units below (at grade).  These units are
then used to wash, dewater and discharge the grit
into municipal dumpsters (landfill disposal). 

Degritted raw wastewater is conveyed to the second-
stage screening system where additional inorganic
material is removed by the fine mesh within the units. 
The two (2) units are internally-fed rotating drum
screens that perform two functions: 

# Screening of the liquid/solid slurry 

# Conveying of the captured solids

Washing press systems, one per drum screen, are
used to convey, wash and dewater various solid
materials/screenings.  The dewatered screenings are then discharged into chutes
and fall into municipal dumpsters (landfill disposal). 

Solid covers are installed over all channels within the
Pretreatment Structure and odor control collection
piping is installed throughout. Malodorous compounds
generated within the Pretreatment Structure are
conveyed, via an induced draft, to an odor control
system for processing.  Downstream of the
Pretreatment Structure odors are not a concern as RAS
is mixed with the screened and degritted wastewater in
the anaerobic basins of all process trains.

Screened and degritted wastewater is then conveyed to
an integral flow splitter box, at the west end of the
Pretreatment Structure, that directs the flow to the BNR
Treatment Systems (IFAS and/or Carrousel BNR Treatment Systems).  The flow to
each BNR Treatment System is metered separately.

3.2.2 Secondary Treatment System - Carrousel BNR Treatment System

Secondary treatment of raw, degritted wastewater, up to 6.0 MGD AADF, can be
processed through the Carrousel BNR Treatment System. The Carrousel BNR
Treatment System consists of the following treatment elements:

Existing Facility Conditions September 26, 2021



South Central Regional WRF:   Non-Beneficial Surface Water Discharge Elimination Plan 3-11

Carrousel BNR Treatment System

Carrousel BNR Treatment System:
Anaerobic Basins

# An external anaerobic basin

# A dual-train, 4-Stage oxidation ditch BNR treatment system, each with the
following:  a primary anoxic basin, aerobic basin, secondary anoxic basin
and reaeration basin.

The Carrousel BNR Treatment
system (oxidation ditches) is
designed to utilize the metabolic
reactions of microorganisms to
produce an acceptable  effluent
water quality by removing oxygen
d em a nd in g  c o n s t i t u e n t s 
(CBOD5) and nutrients (nitrogen
and phosphorus).

Screened and degritted wastewater is mixed with RAS and enters the external two-
train anaerobic basin.  Under anaerobic conditions, the heterotrophs break the
high-energy bonds in internally accumulated polyphosphate, resulting in the release
of phosphate (PO4

-3) and the
consumption of organic matter in the
form of Volatile Fatty Acids (VFAs) or
other easily biodegraded organic
compounds.  When the heterotrophs are
then put under aerobic conditions, they
take up phosphate, forming internal
polyphosphate molecules. This luxury
uptake results in more phosphate being
incorporated in the microbial cells than
was released in the anaerobic zone,
thereby reducing the total phosphate concentration in solution. 

The mixed liquor suspended solids (MLSS) flow by gravity from the anaerobic
basins to the primary anoxic basin in each Carrousel BNR Treatment Train.  Internal
Recycle (IR) from the end of the aerobic zone is also conveyed, by gravity through
the use of an EliminatIR® gate, to the primary anoxic basin in each Carrousel BNR
treatment system.  The primary anoxic basin functions as the main denitrification
zone.  The RAS and  IR streams bring nitrate (NO3

-) from the aerobic basin into
contact with the influent organic matter (BOD5).  Heterotrophic bacteria convert the
nitrate to nitrogen gas and consume a portion of the influent BOD5 in the process. 

The MLSS from the primary anoxic basin flows by gravity to a distribution channel
and enter the aerobic basin of the Carrousel BNR Treatment System.  The aerobic
basins contain heterotrophic bacteria (suspended growth) and provide the detention

Existing Facility Conditions September 26, 2021



South Central Regional WRF:   Non-Beneficial Surface Water Discharge Elimination Plan 3-12

Carrousel BNR Treatment System:  Sec. Clarifiers

time and oxygen transfer required for oxidation of the influent organic compounds,
nitrification, and phosphorus uptake.  Oxygen and mixing are provided by a pair of
Excell surface aerators provided in each treatment train (at opposite ends of the
aerobic zone).

 
MLSS is discharged from the aerobic basin, by gravity,  into the secondary anoxic
basin which provides removal of nitrogen species via the denitrification process.  A
pair of submersible hyperboloid mixers is utilized in each basin to keep the contents
mixed without adding any additional dissolved oxygen. 

Following the secondary anoxic basin, the MLSS is aerated in the reaeration basin
(one per treatment basin, 2 total).  This is the final step in the Carrousel BNR
Treatment System where nitrogen micro-bubbles attached to the floc (from the
secondary anoxic basin) are stripped from the mixed liquor, any residual soluble
BOD remaining from the supplemental carbon addition is oxidized (if added), and
the mixed liquor is oxygenated. 

Secondary clarification of the biologically treated wastewater is provided to remove
MLSS, flocculated suspended solids and chemical precipitates and to meet the
effluent criteria mandated by FDEP, EPA and Class I Reliability.  Secondary
clarification is provided by four (4) identical 70-foot diameter, 12.5-foot sidewater
depth, cast-in-place concrete clarifiers with full-surface skimmers.  The settled
MLSS are removed in the secondary clarifier underflow and either returned to the
Carrousel BNR Treatment System as RAS or wasted to the Sludge Holding Tank(s)
as WAS. 

3.2.3 Secondary Treatment System -  IFAS BNR Treatment System

Secondary treatment of raw, degritted wastewater, up to 6.0 MGD AADF, can be
processed through the IFAS BNR Treatment System.  The dual-train IFAS BNR
Treatment System consists of the following treatment elements:

Existing Facility Conditions September 26, 2021



South Central Regional WRF:   Non-Beneficial Surface Water Discharge Elimination Plan 3-13

IFAS BNR Treatment System

IFAS BNR System: Anaerobic Basins

IFAS BNR System: Primary Anoxic Basins

# Anaerobic basin

# Primary anoxic basin

# Aerobic basin

# Secondary anoxic basin

# Reaeration basin

The IFAS BNR treatment system
is designed to utilize the metabolic reactions of microorganisms to produce an
acceptable effluent water quality by removing oxygen demanding constituents 
(CBOD5) and nutrients (nitrogen and phosphorus).

Screened and degritted wastewater is mixed
with RAS and enters the anaerobic basins of
the dual-train IFAS BNR Treatment System. 
Under anaerobic condit ions, the
heterotrophs break the high-energy bonds in
internally accumulated polyphosphate,
resulting in the release of phosphate (PO4

-3)
and the consumption of organic matter in the
form of Volatile Fatty Acids (VFAs) or other
easily biodegraded organic  compounds. 
When the heterotrophs are then put under
aerobic conditions, they take up phosphate,
forming internal polyphosphate molecules. This luxury uptake results in more
phosphate being  incorporated in the microbial cells than  was released in the
anaerobic zone, thereby reducing the total phosphate concentration in solution. 

The MLSS exit the anaerobic basin through slots in the wall and enter the primary
anoxic basin.  Internal Mixed Liquor Recycle (IMLR) from the aerobic activated
sludge basin (no elements/media) is also
conveyed, by IMLR wall pumps, through a
pipe on the basin floor to the primary anoxic
basin.  The  primary  anoxic  basin 
functions as the main denitrification zone. 
The RAS and IMLR streams bring nitrate
(NO3

-) from the aerobic activated sludge
basin into contact with the influent organic
matter (BOD5).  Heterotrophic bacteria
convert the nitrate to nitrogen gas and
consume a portion of the influent BOD5 in
the process.

Existing Facility Conditions September 26, 2021



South Central Regional WRF:   Non-Beneficial Surface Water Discharge Elimination Plan 3-14

Aerobic IFAS Basin

IFAS System - Aerobic AS Basin

IFAS Secondary Anoxic Basin

The Mixed Liquor Suspended Solids (MLSS) from the primary anoxic basin flow
over a full length wall weir and enter the aerobic
IFAS basin within the IFAS Treatment System. 
The IFAS aerobic basins contain carrier
elements/media (AnoxKaldnes Type K5) upon
which bacterial growth occurs.  The aerobic IFAS
basins contain heterotrophic bacteria (suspended
growth) and autotrophic bacteria (attached growth
on carrier elements/media) and provide the
detention time and oxygen transfer required for
oxidation of the influent organic compounds,
nitrification, and phosphorus uptake.

In the IFAS BNR Process, the autotrophic bacteria convert the influent ammonia
(NH3) to nitrate (NO3

-), and heterotrophic bacteria oxidize the organic matter
(BOD5).   The MLSS from the aerobic IFAS basin flow through wall mounted media
retention screens (30 total) into the aerobic
activated sludge basin within each IFAS BNR
treatment train.  The screens ensure that the
carrier elements/media are retained within the
aerobic IFAS basin.  This basin is a second

aerobic  basin,  containing  no  IFAS  System 
carrier elements/media, and provides additional
time for the aerobic decomposition of organic
matter (BOD5) by heterotrophic bacteria. 
Aeration of the aerobic IFAS and activated
sludge basins are provided by three turboblowers housed in the Blower Building
located immediately adjacent (north) of the IFAS BNR Treatment System.  Dual
IMLR submersible wall pumps are installed at the end of each aerobic activated
sludge basin to recycle MLSS to the primary anoxic basin to enhance denitrification. 

The aerobic activated sludge basin flow is
conveyed, by gravity through slots in the wall,
into the secondary anoxic basin of each IFAS
BNR Treatment Train.  The secondary anoxic
basins provide removal of nitrogen species via
the denitrification process.  A submersible
hyperboloid mixer is utilized in each secondary
anoxic basin to keep the contents mixed without
adding any additional dissolved oxygen.

Following the secondary anoxic basin, the MLSS are aerated in the reaeration basin
(one per IFAS treatment basin, 2 total).  This is the final step in the IFAS BNR